
 

Approve Deny Signatures Date 

X  Sara Abraham 

Sara Reji Abraham, E.I.T. / Project Manager April 18, 2022 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 04/18/2022 

 

 Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0026247 

Facility Type Municipal APS ID 1057761 

Major / Minor Major Authorization ID 1386700 

a 
Applicant and Facility Information 

a 

Applicant Name Hatfield Township Municipal Authority   Facility Name Hatfield Township STP  

Applicant Address 3200 Advance Lane   Facility Address 3200 Advance Lane   

 Colmar, PA 18915-9766   Colmar, PA 18915-9766  

Applicant Contact Peter Dorney  Facility Contact Peter Dorney  

Applicant Phone (215) 822-9300  Facility Phone (215) 822-9300  

Client ID 52144  Site ID 454144  

Ch 94 Load Status Not Overloaded  Municipality Hatfield Township  

Connection Status No Limitations  County Montgomery  

Date Application Received February 7, 2022  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility, Pretreatment  

  

Purpose of Application Permit Renewal  

a 

 

Summary of Review 

The applicant requests renewal of an NPDES permit to discharge treated sewage from Hatfield Township STP to West 
Branch Neshaminy Creek via Outfall 001 and stormwater via Outfalls 002, 003, and 004.  
 
The following are the Municipalities served by the facility: Hatfield Twp., Hatfield Boro, Hilltown twp., Franconia twp. and 
Montgomery Twp. 
 
The treatment plant includes influent pumping, equalization (2), mechanical screening, grit and grease removal, primary 
clarification (2), counter current aeration reactors (2), final clarification (2), and UV disinfection prior to discharge. 
 
The following wastewater chemicals are used at the facility: Ferric Chloride (38%), Polymer Zeta Lyte 2240 CH, Potassium 
Permanganate, Liquid Polymer Zeta Lyte 1-A, Liquid Caustic Soda, 22-25% and Activated Carbon. 
 
No upgrades are proposed over the next five years.  
 
The following industrial users are connected to the sewer system:  

1. A.L. Finishing Co, Inc. 
2. Brooks Instrument, LLC 
3. Cobham Advanced Electronic Solutions 
4. Laboratory Testing, Inc.  
5. Lucerne Dairy Plant 
6. Parker-Hannifin Corp. Precision Fluidics Div. 
7. Penn Color, Inc. 
8. Mid-Atlantic Packaging Inc. 
9. Tuscan/Lehigh Dairies, Inc. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

2 

Summary of Review 

 
Discharge is in compliance with the permit limitations based on the review of eDMRs. According to Operations the facility is 
well operated and maintained. 
 
A permit amendment issued on May 28, 2015 and the subsequent renewal issued on August 21, 2017 incorporated a site-
specific criterion based on a streamlined WER study for Copper. According to DEP SOP, a Part C condition is established in 
the draft permit that requires site-specific data collection and provide an option to conduct a new site-specific criteria study 
(SSCS). The new SSCC for Copper must be conducted using the Biotic Ligand Model. 
 
The permit was amended in 2015 for a rerate of the facility to an annual average design flow of 6.98 MGD and a maximum 
monthly flow hydraulic design capacity of 10.68 MGD. There are no significant differences in flow, stream designation, 
influent characteristics, treatment system etc. The recommended effluent limitations are mostly similar to the existing permit 
limitations. 
 
 Influent monitoring for CBOD5, TSS and BOD5 are recommended to continue in the draft permit to check compliance with 
the 85% removal requirement and Chapter 94 requirement.  
 
A reasonable potential analysis was performed on the most recent effluent data using the Toxic Management Spreadsheet 
(TMS).  
 
Sludge use and disposal description and location(s): The facility accepts outside sludges, septage and other hauled wastes. 
Sludges are blended and dewatered with centrifuges, centrifuge cake is incinerated, and incinerator ash is disposed offsite in 
an approved landfill. Infrequent liquid sludge disposal at other WWTP also occurs when incinerator shut down for maintenance, 
as needed.  
 
There is an approved pretreatment program for the facility. Similar to the existing permit the requirement for pretreatment 
program implementation is included in the draft permit. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
Act 14 Notifications:  
 
Hatfield Township                  -    August 27, 2021 
Montgomery County              -    August 25, 2021 
 
Permit Conditions: 
 

A. No Stormwater 
B. Acquire Necessary Property Rights 
C. Proper Sludge Disposal 
D. Chlorine Optimization 
E. Small Stream Discharge 
F. Operator Notification 
G. Fecal Coliform Reporting  
H. Pretreatment Program Implementation  
I. Solids Management  
J. Site-Specific Criteria Study 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

3 

Summary of Review 

K. WET Condition  
L. Stormwater Outfalls Requirement  



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 6.98  

 Latitude 40º 16' 32.12"  Longitude -75º 15' 8.06"  

 Quad Name Telford  Quad Code 1643  

 Wastewater Description: Treated Sewage Effluent  

 

 Receiving Waters 
West Branch Neshaminy Creek 
(WWF, MF)  Stream Code 2868  

 NHD Com ID 25484888  RMI 2.8  

 Drainage Area 17 mi2     

 Q7-10 Flow (cfs) 1.12  Q7-10 Basis Previous fact sheet*  

 Elevation (ft) 264     

 Watershed No. 2-F  Chapter 93 Class. WWF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment  algae, flow regime modification, nutrients, organic enrichment, siltation  

 Source(s) of Impairment agriculture, municipal point source discharges, urban runoff/storm sewers  

 TMDL Status Final,04/09/2003  Name Neshaminy Creek  

 

    
 

 
*Based on a drainage area of 17.0 mi2 the Q7-10 flow at Hatfield twp. STP is estimated as 1.12 cfs (from previous fact 
sheet) 
 
The site-specific design conditions used in the TMS model are:  

  
Discharge flow = 6.98 MGD 
Discharge hardness = 153 mg/l 
Discharge pH            = 7.2  
Stream hardness      = 168 mg/l 
Stream pH                =   7 
 
For Discharge Point: RMI                           =   2.8  
                                  Elevation                   = 264 ft 
                                  DA                            = 17 mi2 
 
For End of Reach 1 :  RMI    =  0.0 
                                    Elevation = 245 ft 
                                    Drainage Area = 19.8 mi2 
                                    Q7-10 Flow = 1.304 ( this flow is proportionately calculated from 1.12 cfs/17mi2)  
 

 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

5 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Hatfield Township STP 
 

WQM Permit No. Issuance Date 

4615403 08/04/2015 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary with 
Ammonia And 
Phosphorus Activated Sludge Ultraviolet 6.98 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

10.68 22300 Not Overloaded Centrifugation incinerator 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

6 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from February 1, 2021 to January 31, 2022) 

 
Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             Flow (MGD) 
Average Monthly 7.14 4.84 5.01 5.45 7.37 6.47 5.58 6.77 6.02 10.54 10.93 10.34 

Flow (MGD) 
Daily Maximum 15.68 6.65 7.73 13.68 25.27 15.59 7.94 13.26 17.15 6.83 24.04 24.38 

pH (S.U.) 
Minimum 6.8 6.9 6.8 6.9 6.9 6.9 7.0 6.8 6.8 6.7 6.6 6.7 

pH (S.U.) 
Instantaneous 
Maximum 7.3 7.4 7.3 7.3 7.4 7.6 7.6 7.5 7.6 7.2 7.3 7.3 

DO (mg/L) 
Minimum 8.8 8.4 8.2 7.9 7.8 6.8 7.6 7.9 8.1 8.5 9.0 9.0 

CBOD5 (lbs/day) 
Average Monthly < 182 < 116 < 126 < 155 < 196 < 170 < 140 < 173 < 154 < 172 < 312 < 312 

CBOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 8896 8660 8088 7206 7430 7528 8603 9274 8114 8810 9635 9647 

CBOD5 (lbs/day) 
Weekly Average < 244 < 154 < 169 < 313 < 342 < 297 < 150 < 241 < 208 < 202 < 477 < 445 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 3 < 3 < 3.2 < 3.1 < 3.0 < 3.0 < 3.0 < 3.0 < 3 < 3 < 3 

CBOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 160 224 200 183 146 161 188 176 180 157 110 123 

CBOD5 (mg/L) 
Weekly Average < 3.0 < 3 < 3 4 < 3 < 3 < 3 < 3 < 3.0 < 3 < 3 < 5 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 11228 11450 11165 9966 10215 10118 10801 11904 10606 11511 13035 12591 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 204 297 273 255 198 215 239 225 236 207 151 168 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

7 

TSS (lbs/day) 
Average Monthly 245 91 83 197 307 188 120 155 178 177 485 626 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 11123 12030 11018 9898 11348 12126 14300 13657 12927 13278 15805 11817 

TSS (lbs/day) 
Weekly Average 351 208 184 506 591 387 123 240 323 205 1111 847 

TSS (mg/L) 
Average Monthly 4 2 2 3 4 3 3 3 3 3 5 5 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 204 313 259 254 213 257 311 260 283 236 189 158 

TSS (mg/L) 
Weekly Average 4 3 3 6 5 4 3 3 4 4 7 7 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 26637 12923 13859 10581 39557 19581 16896 19217 19707 21434 35607 53419 

Total Dissolved Solids 
(mg/L) 
Average Monthly 446 353 328 292 560 400 403 376 433 405 442 853 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 20 7 12 42 71 58 48 17 12 6 5 10 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 121 35 185 548 517 214 411 210 34 11 25 152 

UV Transmittance (%) 
Minimum 74.4 67.6 71.2 69.9 67.8 65.3 67.2 67.2 69.5 70.5 72.5 77 

Nitrate-Nitrite (lbs/day) 
Average Monthly 333 208 189 204 239 209 201 282 282 333 330 356 

Nitrate-Nitrite (mg/L) 
Average Monthly 5.8 5.4 4.6 4.8 4.2 4.0 4.3 5.04 5.9 6 3.8 4.7 

Total Nitrogen 
(lbs/day) 
Average Monthly 476 267 246 186 227 215 199 311 < 380 437 837 404 

Total Nitrogen (mg/L) 
Average Monthly 4.84 8.5 6.2 5.65 6.4 4.92 5.8 6.1 < 7.3 6.45 9.8 5.6 

Ammonia (lbs/day) 
Average Monthly < 29 < 15 < 8 < 15 < 14 < 11 < 14 < 13 < 11 < 11 < 154 < 126 

Ammonia (mg/L) 
Average Monthly < 0.5 < 0.4 < 0.2 < 0.3 < 0.2 < 0.2 < 0.3 < 0.2 < 0.2 < 0.2 < 1.8 < 1.2 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

8 

TKN (lbs/day) 
Average Monthly 53 38 40 21 39 42 38 < 51 < 52 58 658 72 

TKN (mg/L) 
Average Monthly 0.54 1.2 1.0 0.65 1.1 0.95 1.1 < 1 < 1.0 0.85 7.7 1 

Total Phosphorus 
(lbs/day) 
Average Monthly 19 15 9 18 21 22 15 15 17 14 17 19 

Total Phosphorus 
(mg/L) 
Average Monthly 0.31 0.38 0.22 0.40 0.34 0.41 0.327 0.28 0.35 0.25 0.17 0.2 

Total Aluminum 
(mg/L) 
Average Monthly < 0.025 0.025 < 0.025 < 0.025 < 0.025 < 0.025 < 0.025 < 0.025 0.024 < 0.025 0.054 < 0.025 

Total Copper (lbs/day) 
Average Monthly 0.9 0.6 0.5 0.5 0.7 0.5 0.5 0.5 0.8 0.9 0.9 0.9 

Total Copper (lbs/day) 
Daily Maximum 1 0.6 0.5 0.8 1 0.7 0.5 0.7 1 1 1 1 

Total Copper (mg/L) 
Average Monthly 0.015 0.015 0.011 0.0117 0.0104 0.0097 0.012 0.01 0.018 0.017 0.0115 0.015 

Total Copper (mg/L) 
Daily Maximum 0.019 0.017 0.12 0.013 0.014 0.012 0.013 0.014 0.02 0.02 0.014 0.017 

Dissolved Iron (mg/L) 
Average Monthly 0.034 0.049 0.060 0.052 0.075 0.066 0.055 0.052 0.089 0.044 0.049 0.037 

Total Iron (mg/L) 
Average Monthly 0.200 0.21 0.21 0.11 0.24 0.18 0.16 0.180 0.31 0.18 0.41 0.160 

Sulfate (mg/L) 
Average Monthly 32 40 36 49 37 33 41 29 44 31 31 35.0 

Chloride (mg/L) 
Average Monthly 186 115 105 133 103 114 115 138 150 165 157 430 

Bromide (mg/L) 
Average Monthly < 2.5 < 2.5 < 0.4 1.9 < 2.5 < 2.5 < 2.5 < 2.5 < 2.5 < 2.5 1.9 1.4 

Total Hardness (mg/L) 
Average Monthly 140 170 150 140 150 130 150 140 160 140 140 270 

Chronic WET - 
Ceriodaphnia Survival 
(TUc) 
Daily Maximum  GG   1.1   GG   GG  
Chronic WET - 
Ceriodaphnia 
Reproduction (TUc) 
Daily Maximum  GG   1.1   GG   GG  



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

9 

Chronic WET - 
Pimephales Survival 
(TUc) 
Daily Maximum  GG   1.1   GG   GG  
Chronic WET - 
Pimephales Growth 
(TUc) 
Daily Maximum  GG   1.1   GG   GG  

 

 
DMR Data for Outfall 002 (from February 1, 2021 to January 31, 2022) 

 
Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             pH (S.U.) 
Annual Average  7.5           
CBOD5 (mg/L) 
Annual Average  3           
COD (mg/L) 
Annual Average  30           
TSS (mg/L) 
Annual Average  27           
Oil and Grease (mg/L) 
Annual Average  < 1.5           
Fecal Coliform 
(CFU/100 ml) 
Annual Average  546           
TKN (mg/L) 
Annual Average  0.5           
Total Phosphorus 
(mg/L) 
Annual Average  0.16           
Dissolved Iron (mg/L) 
Annual Average  < 0.041           

 

 
DMR Data for Outfall 003 (from February 1, 2021 to January 31, 2022) 

 
Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             pH (S.U.) 
Annual Average  7.3           
CBOD5 (mg/L) 
Annual Average  4           



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

10 

COD (mg/L) 
Annual Average  30           
TSS (mg/L) 
Annual Average  85           
Oil and Grease (mg/L) 
Annual Average  < 1.5           
Fecal Coliform 
(CFU/100 ml) 
Annual Average  > 24196           
TKN (mg/L) 
Annual Average  0.88           
Total Phosphorus 
(mg/L) 
Annual Average  0.54           
Dissolved Iron (mg/L) 
Annual Average  < 0.041           

 

 
DMR Data for Outfall 004 (from February 1, 2021 to January 31, 2022) 

 
Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             pH (S.U.) 
Annual Average  7.3           
CBOD5 (mg/L) 
Annual Average  6           
COD (mg/L) 
Annual Average  45           
TSS (mg/L) 
Annual Average  82           
Oil and Grease (mg/L) 
Annual Average  < 1.5           
Fecal Coliform 
(CFU/100 ml) 
Annual Average  > 24196           
TKN (mg/L) 
Annual Average  0.74           
Total Phosphorus 
(mg/L) 
Annual Average  0.24           
Dissolved Iron (mg/L) 
Annual Average  0.052           

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

11 

 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 6.98 

Latitude 40º 16' 32.47"  Longitude -75º 15' 8.80" 

Wastewater Description: Treated Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual 
Chlorine* 0.5 Average Monthly - 92a.48(b)(2) 

 
*TRC limit is not required since UV disinfection is provided. And no chlorine equipment is available at the facility for back 
up. 
 
Water Quality-Based Limitations 
 
The following limitations apply:  
 

Parameters Monthly Ave. 
Conc (mg/l) 

Weekly Ave Conc. 
(mg/l) 

Inst. Max. 
(mg/l) 

Basis 

CBOD5  (5/1 to 10/31) 
 

 
9.1 

 
14 

 
18 

 
Existing/previous WQM*  

 
CBOD5 (11/1 to 4/30) 

 
18 

 
27 

 
36 

 
Existing (seasonal limit) * 

Dissolved Oxygen  
6.0 

  Existing/previous WQM* 

Total Suspended Solids 
 

 
30 

 
45 

 
60 

 
Existing/DRBC 

 
TDS 

 
1000 

  
1500 

 
Existing/DRBC** 

NH3 –N (05/01 to 10/31) 
 

 
1.8 

 
 

 
3.6 

Existing/previous WQM*  

NH3 –N (11/1 to 4/30)  
5.5 

  
11 

Existing (seasonal limit) * 
 

Nitrate-Nitrite as N (07/01 
to 10/31) 

 
8.2 

  
16.4 

Existing*** 

Nitrate-Nitrite as N (11/01 
to 6/30) 

 
Reprot 

  Existing*** 

TKN Report   Existing 

Total N Report   Existing 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

12 

Chloride Report   Existing 

Bromide Report   Existing 

Sulfate Report   Existing 

Total P (4/1 to 10/31) 0.74  1.48 Existing**** 

Total P (11/1 to 3/31) 1.0  2.0 Existing**** 

UV Transmittance (%)   Report (Daily Minimum) Existing/SOP 

Fecal Coliform (# / 
100ml) 

 

 
200 (Geo.Mean) 

  
1000 

 
Ch. 92a /DRBC 

E. Coli   Report Ch. 92a***** 

PH 
 

 
6.0 to 9.0 std. units at all times 

 
Ch. 93 

 
 
*These limits were previously calculated using WQM model. Recommended existing limitations.  
 
** DRBC Regulation 3.10.4.D.2 includes an end-of-pipe TDS limit of 1,000 ppm.  25 Pa Code 93.7 includes TDS criteria, 
applicable at PWS intakes, of 500 mg/l as a monthly average, and a maximum of 750 mg/l.  There is a statewide osmotic 
pressure criterion of 50 mosm (~1,500 mg/l TDS). No public water supply nearby, downstream of the point of discharge. 
Recommended existing limitations. 
 
As the constituents of TDS, Chloride, Bromide and Sulfate are in the existing permit. There is no PWS downstream and no 
water quality criterion for Bromide therefore, the frequency of monitoring is reduced for these parameters to once per quarter 
in the draft permit.  
 
*** The facility has an existing nitrite-nitrate limit of 8.2 mg/l, effective July thru October.  The nitrite-nitrate limit is based on 
protection of the PWS use of Neshaminy Creek during the critical period of July thru October.  Most sewage facilities that 
discharge in the Neshaminy Creek basin historically had a combined effluent limit for ammonia and nitrite-nitrate equal to 
11 mg/l effective during the critical period.  During the 2015 rerate of this facility (design flow increased from 6.43 MGD to 
6.98 MGD), it was agreed to keep the same mass-based limit and lower the concentration accordingly. The revised limits 
are in effect since then. Recommended existing limitations. 
 
**** The nutrient TMDL for Neshaminy Creek was withdrawn and EPA is expected to develop a new TMDL to include 
stringent limits for total phosphorus.  Therefore, no increase in existing phosphorus load can be allowed until a revised 
TMDL is developed to address the impairment.  Using the statistical methods outlined in EPA’s Technical Support Document 
for Water Quality-based Toxics Control, the Phosphorus limit was calculated for this discharge in 2011. During the 2015 
rerate of this facility, it was agreed to keep the same mass-based limit and lower the concentration accordingly. The revised 
limits are in effect since then. Recommended existing limitations. 
 
***** E. Coli monitoring is included in the draft permit according to the DEP SOP guidance (Chapter 92.a.61). This is a 
new requirement and is consistent with the requirements of other similar discharges in the area. 
 
Monitoring for Total Hardness is also continued in the draft permit for data collection. 
 
A “Reasonable Potential Analysis” determined the following parameters were candidates for limitations or monitoring:  
 
 

Parameter Limit (mg/l) SBC Model 

Total Antimony  Report     Average Monthly Toxic Management Spreadsheet (TMS)  

Total Cadmium Report Average Monthly  TMS 

*Total Copper  Report Average Monthly TMS 

**Free Cyanide 4.41  Average Monthly TMS 

Dissolved Iron  Report Average Monthly TMS 

Total Iron Report Average Monthly TMS 

Total Lead Report Average Monthly TMS 

Total Selenium Report Average Monthly TMS 

Total Zinc Report Average Monthly TMS 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

13 

 
* The copper monitoring contained in the existing permit is based on site-specific copper criteria recommended in a 
Determination of Copper Water Effect Ratio (WER) for West Branch Neshaminy Creek and Hatfield Township Municipal 
Authority (HTMA) (Tetra Tech, Inc., October 14, 2013).  Effluent and stream samples were obtained in August and 
September 2013, under low flow conditions in the receiving water.  Whole Effluent Toxicity (WET) testing was conducted 
on these samples following EPA’s streamlined procedure for evaluating the WER for copper.  The study results yielded 
WERs of 6.2 (dissolved copper) and 6.0 (total recoverable copper).  Applying the total recoverable WER in the TMS 
model run, the governing WQBEL is calculated as 89.5 ug/l and recommended a reporting requirement for Total Copper. 
 
According to DEP SOP, a Part C condition is established in the draft permit that requires the permittee to do site specific 
data collection and provides an option to conduct a new site-specific criteria study (SSCS). Any new SSCS for Copper 
must be conducted using the Biotic Ligand Model (BLM). 
 
** Application reported four results for Free Cyanide. All of them are below the most stringent criterion. Three reported 
concentrations are below the 50% of the calculated WQBEL.  The quantitation levels (QLs) used for analyses are above 
the recommended target QL. The reported concentration values are less than the reporting limit but greater than the 
method detection limit.  Monitoring is included in the draft permit to collect more data and this will be reevaluated at the 
next permit renewal.  We request the permittee to use the recommended TQL for future analyses. 
 
Total Antimony, Total Cadmium, Dissolved Iron Total Iron, Total Lead, Total Selenium and Total Zinc are also 
recommended to be monitored based on the TMS model run.  
 
Total Aluminum monitoring is eliminated from the permit because there is no reasonable potential to exceed the water 
quality criteria and the facility doesn’t use any Aluminum containing chemicals in their treatment.  
 
 
Best Professional Judgment (BPJ) Limitations 
 
N/A 
 
 
Anti-Backsliding 
 
The current WET limits are eliminated based on the review of the submitted WET reports. 
New monitoring data constitutes new information and RP is not demonstrated and hence the anti-backsliding exception 
applies here. 
 
 
See the below attached TMS model report:  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

14 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

15 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

16 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

17 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

18 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

19 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

20 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

21 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

22 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

23 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

24 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

25 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

26 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

27 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

28 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

29 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

30 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

31 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

32 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

33 

 
Development of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) 0 

Latitude 40º 16' 33.00"  Longitude -75º 15' 8.00" 

Wastewater Description: Stormwater 

 
Outfall No. 003  Design Flow (MGD) 0 

Latitude 40º 16' 31.00"  Longitude -75º 15' 7.00" 

Wastewater Description: Stormwater 

 

Outfall No. 004  Design Flow (MGD) 0 

Latitude 40º 16' 28.00"  Longitude -75º 15' 8.00" 

Wastewater Description: Stormwater 

 
 
The current stormwater parameters pH, CBOD5, COD, TSS, Oil & Grease, Fecal Coliform, TKN, TP and Dissolved Iron 
are recommended to continue for the stormwater outfalls 002, 003 and 004. For TSS and COD, benchmark values are 
also incorporated in Part C condition in the draft permit. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP  
 
 

34 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: Annually according to the current permit 

 
The dilution series used for the tests was: 100%, 96%, 91%, 46%, and 23%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 91%. 
 

 
 
 
 
 
Based on the review of the WET test reports, test of significant toxicity (TST) was performed using DEP’s WET Analysis 
Spreadsheet. There is no reasonable potential, and no WET limits are recommended. The standard WET condition based 
on the DEP WET SOP is incorporated in Part C of the draft permit. 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0026247 

 

35 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Daily 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
6.0 

Inst Min XXX XXX XXX 1/day Grab 

CBOD5 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/day 

24-Hr 
Composite 

CBOD5 
Nov 1 - Apr 30 1073 1609 XXX 18 

27 
Wkly Avg 36 1/day 

24-Hr 
Composite 

CBOD5 
May 1 - Oct 31 536 804 XXX 9.1 

14 
Wkly Avg 18 1/day 

24-Hr 
Composite 

BOD5 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week 

24-Hr 
Composite 

TSS 1746 2620 XXX 30 
45 

Wkly Avg 60 1/day 
24-Hr 

Composite 

TSS 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Total Dissolved Solids 58213 XXX XXX 1000 XXX 1500 1/week 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) XXX XXX XXX 
200 

Geo Mean XXX 1000 4/week Grab 

E. Coli (No./100 ml)      Report 1/month Grab 

UV Transmittance (%) XXX XXX Report XXX XXX XXX 1/day Measured 

Nitrate-Nitrite 
Nov 1 - Jun 30 Report XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0026247 

 

36 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Daily 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Nitrate-Nitrite 
Jul 1 - Oct 31 483 XXX XXX 8.2 XXX 16.4 1/day 

24-Hr 
Composite 

Total Nitrogen Report XXX XXX Report XXX XXX 1/month Calculation 

Ammonia 
Nov 1 - Apr 30 322 XXX XXX 5.5 XXX 11 1/day 

24-Hr 
Composite 

Ammonia 
May 1 - Oct 31 107 XXX XXX 1.8 XXX 3.6 1/day 

24-Hr 
Composite 

TKN Report XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Phosphorus 
Nov 1 - Mar 31 58 XXX XXX 1.0 XXX 2 1/day 

24-Hr 
Composite 

Total Phosphorus 
Apr 1 - Oct 31 43 XXX XXX 0.74 XXX 1.48 1/day 

24-Hr 
Composite 

Total Antimony XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Cadmium XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Copper Report 
Report 

Daily Max XXX Report Report XXX 1/week 
24-Hr 

Composite 

Free Cyanide XXX XXX XXX Report XXX XXX 1/month Grab 

Dissolved Iron XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Iron XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Lead XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Selenium XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Sulfate XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

Total Zinc XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Chloride XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0026247 

 

37 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Daily 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Bromide XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

Total Hardness XXX XXX XXX Report XXX XXX 1/month Grab 

Chronic WET - Ceriodaphnia 
Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Chronic WET - Ceriodaphnia 
Reproduction (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Chronic WET - Pimephales 
Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Chronic WET - Pimephales 
Growth (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0026247 

 

38 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Annual 
Average Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX Report XXX XXX 1/year Grab 

CBOD5 XXX XXX XXX Report XXX XXX 1/year Grab 

COD XXX XXX XXX Report XXX XXX 1/year Grab 

TSS XXX XXX XXX Report XXX XXX 1/year Grab 

Oil and Grease XXX XXX XXX Report XXX XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX Report XXX XXX 1/year Grab 

TKN XXX XXX XXX Report XXX XXX 1/year Grab 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/year Grab 

Dissolved Iron XXX XXX XXX Report XXX XXX 1/year Grab 

 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0026247 

 

39 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 003, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 003 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Annual 
Average Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX Report XXX XXX 1/year Grab 

CBOD5 XXX XXX XXX Report XXX XXX 1/year Grab 

COD XXX XXX XXX Report XXX XXX 1/year Grab 

TSS XXX XXX XXX Report XXX XXX 1/year Grab 

Oil and Grease XXX XXX XXX Report XXX XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX Report XXX XXX 1/year Grab 

TKN XXX XXX XXX Report XXX XXX 1/year Grab 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/year Grab 

Dissolved Iron XXX XXX XXX Report XXX XXX 1/year Grab 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026247 
Hatfield Township STP 

40 

 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 004, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 004 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Annual 
Average Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX Report XXX XXX 1/year Grab 

CBOD5 XXX XXX XXX Report XXX XXX 1/year Grab 

COD XXX XXX XXX Report XXX XXX 1/year Grab 

TSS XXX XXX XXX Report XXX XXX 1/year Grab 

Oil and Grease XXX XXX XXX Report XXX XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX Report XXX XXX 1/year Grab 

TKN XXX XXX XXX Report XXX XXX 1/year Grab 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/year Grab 

Dissolved Iron XXX XXX XXX Report XXX XXX 1/year Grab 

 
 


